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Test Facility

The Test site used by China Certification ICT Co., Ltd (Dongguan) to collect test data is located on the No.
113, Pingkang Road, Dalang Town, Dongguan, Guangdong, China.

The lab has been recognized as the FCC accredited lab under the KDB 974614 D01 and is listed in the FCC
Public Access Link (PAL) database, FCC Registration No. : 442868, the FCC Designation No. : CN1314.

Declarations

China Certification ICT Co., Ltd (Dongguan) is not responsible for the authenticity of any test data
provided by the applicant. Data included from the applicant that may affect test results are marked with a
triangle symbol “ A”. Customer model name, addresses, names, trademarks etc. are not considered data.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

This report cannot be reproduced except in full, without prior written approval of the Company.

This report is valid only with a valid digital signature. The digital signature may be available only under the
Adobe software above version 7.0.

This report may contain data that are not covered by the accreditation scope and shall be marked with an

asterisk “% .
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1. GENERAL INFORMATION

1.1 Product Description for Equipment under Test (EUT)

EUT Name: | VHF Handheld Marine Radio
Trade Name: | ABBREE
EUT Model: | MR-25

Multiple Models:

AR-25M,MR-25 Pro

Operation Frequency:

TX: 156.050-157.425 MHz
RX: 156.050-163.275 MHz

Rated RF Output Power
(Conducted) (W):

High power level: 3
Low power level: 1

Modulation Type:

M

Channel Spacing (kHz):

25

Product Category: | Portable device
DSC Function: | Non-support
AIS Class: | Non-support

Rated Input Voltage:

DC1.2V from 5*AAA battery, DC 12V charging from adapter, DC 13.8V
charging from DC charger

RE: 20N6-1
Serial Number: | RF: 20N6-2
EUT Received Date: | 2024/7/17
EUT Received Status: | Good

Note: The Multiple models are electrically identical with the test model. Please refer to the declaration letter for
more detail, which was provided by manufacturer.

Antenna Information Detail A :

input .
Antenna Type impegance Frequ(tle\;:a/zgzange Ante(r(;geil)Gam

(Ohm)

Monopole Antenna 50 | 156-164 ‘ 1.8

Accessory Information:
Accessory Description Manufacturer Model
Adapter Shenzhen shengji mains Co., Ltd SJ-12005001
DC Charger Unknown Unknown
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1.2 Description of Test Configuration

1.2.1 EUT Operation Condition:

EUT Operation Mode:

The system was configured for testing in Engineering Mode, which
was provided by the manufacturer.

Equipment Modifications:

No

EUT Exercise Software:

No

1.2.2 Support Equipment List and Details

Manufacturer Description Model Serial Number
Fenfei Load N-J-10W Unknown
1.2.3 Support Cable List and Details
s Shielding . Length
Cable Description Ferrite Core From Port To
P Type (m)
Power Cable NO NO 1 adapter EUT
1.2.4 Block Diagram of Test Setup
AC mains
Adapter [
=
EUT, =<
[}
o
Load
Non-Conductive Table 80/150
cm above Ground Plane
- 1.5 Meter >
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1.3 Measurement Uncertainty

Otherwise required by the applicant or Product Regulations, Decision Rule in this report did not consider the
uncertainty. The extended uncertainty given in this report is obtained by combining the standard uncertainty
times the coverage factor K with the 95% confidence interval.

Parameter Measurement Uncertainty
Occupied Channel Bandwidth +5 %
RF output power, conducted +0.61dB
Unwanted Emissions, radiated 30M~200MHz: 4.15 dB,200M~1GHz: 5.61 dB,1G~6GHz: 5.14 dB
Unwanted Emissions, conducted +1.26 dB
Temperature +1C
Humidity +5%
DC and low frequency voltages +0.4%
Duty Cycle 1%
RF Frequency +0.082x10°°
Modulation Requirements 4.57 %

Page 8 of 46




China Certification ICT Co., Ltd (Dongguan)

Report No.: 2403V21999E-RF-00B

2. SUMMARY OF TEST RESULTS

FCC Rules Description of Test Results
§2.1046; §80.215; Transmitter Power Compliance
§2.1047; §80.213; Modulation Requirements Compliance
§2.1049; §80.205; Bandwidth Compliance

§2.1051; §80.211(%); Emission Limitations Compliance
§80.217; Suppression of Interference Aboard Ships Compliance
§2.1053; §80.211; Spurious Radiated Emissions Compliance
§2.1055; §80.209(a)(5)(ii); Transmitter Frequency Tolerances Compliance
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3. REQUIREMENTS AND TEST PROCEDURES

3.1 Transmitter Power
3.1.1 Applicable Standard
FCC §80.215.

(c) Coast station frequencies above 27500 kHz. The maximum power must not exceed the values listed below.
(2) Marine utility stations: 156-162 MHz - 10W

(e) Ship stations frequencies above 27500 kHz. The maximum power must not exceed the values listed below.
(1) Ship stations 156-162 MHz - 25W

Note: Reducible to 1 watt or less, except for transmitters limited to public correspondence channels and used in
an automated system.

3.1.2 Block Diagram of Test Setup

Spectrum
Analyzer

EUT Attenuator

\ /

Coaxial Cable
Note: Path loss from EUT to Spectrum Analyzer is 31.2 dB.

3.1.3 Test Procedure
Conducted RF Output Power:

The RF output of the transmitter was connected to the input of the spectrum analyzer through sufficient
attenuation.

Spectrum Analyzer Setting:

RBW VBW
100 kHz 300 kHz

3.2 Modulation Requirements

3.2.1 Applicable Standard

FCC §80.213.

Ship and coast station transmitters operating in the 156-162 MHz and 216-220 bands must be capable of proper

operation with a frequency deviation that does not exceed =5 kHz when using any emission authorized by §
80.207.
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3.2.2 Block Diagram of Test Setup
Audio Cable

'

EUT 8920A

vk

Attenuator Coaxial Cable

3.2.3 Test Procedure

Test Method: TIA-603-E 2.2.3

3.3 Bandwidth
3.3.1 Applicable Standard

FCC §80.205.

(a) An emission designator shows the necessary bandwidth for each class of emission of a station except that in
ship earth stations it shows the occupied or necessary bandwidth, whichever is greater.

The class of emission and corresponding emission designator and authorized bandwidth can refer to §80.205

3.3.2 Block Diagram of Test Setup

Spectrum

8920A EUT Attenuator Analyzer

T \ /

Audio Cable Coaxial Cable

Note: Path loss from EUT to Spectrum Analyzer is 31.2 dB.

3.3.3 Test Procedure

The RF output of the transmitter was connected to the input of the spectrum analyzer through sufficient
attenuation.

The resolution bandwidth of the spectrum analyzer was set at 300 Hz and the spectrum was recorded in the
appropriate frequency span from the carrier frequency.
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3.4 Emission Limitations
3.4.1 Applicable Standard
FCC §80.211(¥).

(1) On any frequency removed from the assigned frequency by more than 50 percent up to and including 100
percent of the authorized bandwidth: At least 25 dB;

(2) On any frequency removed from the assigned frequency by more than 100 percent up to and including 250
percent of the authorized bandwidth: At least 35 dB; and

(3) On any frequency removed from the assigned frequency by more than 250 percent of the authorized
bandwidth: At least 43 plus 10log;, (mean power in watts) dB.
3.4.2 Block Diagram of Test Setup

For Mask Test:

Spectrum

8920A EUT Attenuator Analyzer

T \ /

Audio Cable Coaxial Cable

Note: Path loss from EUT to Spectrum Analyzer is 31.2 dB.

For Conducted Emission Test:

Spectrum

EUT Attenuator Analyzer

\ /

Coaxial Cable
Note: Path loss from EUT to Spectrum Analyzer is 31.2 dB.

3.4.3 Test Procedure
The RF output of the EUT was connected to a spectrum analyzer through appropriate attenuation.

For Mask test, the resolution bandwidth of the spectrum analyzer was set at 300 Hz and the spectrum was
recorded in the frequency band more than +50 kHz from the carrier frequency.

For Conducted Emission test, the resolution bandwidth of the spectrum analyzer was set at 100kHz for below
1GHz, and 1MHz for above 1GHz. Sufficient scans were taken to show any out of band emissions up to 10™
harmonic.
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3.5 Suppression of Interference Aboard Ships
3.5.1 Applicable Standard
FCC §80.217.

(a) A voluntarily equipped ship station receiver must not cause harmful interference to any receiver required by
statute or treaty.

(b) Deliver not more than the following amounts of power, to an artificial antenna having electrical
characteristics equivalent to those of the average receiving antenna(s) use on shipboard:

Frequency of interfering emissions Power to artificial antenna in microwatts Power to artificial antenna in dBm
Below 30 MHz 400 -3.98
30 to 100 MHz 4000 6.02
100 to 300 MHz 40000 16.02
Over 300 MHz 400000 26.02

3.5.2 Block Diagram of Test Setup

Spectrum

EUT Attenuator Analyzer

\ /

Coaxial Cable
Note: Path loss from EUT to Spectrum Analyzer is 31.2 dB.

3.5.3 Test Procedure

The EUT was connected to a spectrum analyzer via a appropriate attenuator. The spectrum was measured
between 9 kHz to 2 GHz. The traces were recorded as shown on the following pages.

3.6 Spurious Radiated Emissions

3.6.1 Applicable Standard

FCC §80.211.

(1) On any frequency removed from the assigned frequency by more than 50 percent up to and including 100
percent of the authorized bandwidth: At least 25 dB;

(2) On any frequency removed from the assigned frequency by more than 100 percent up to and including 250
percent of the authorized bandwidth: At least 35 dB; and

(3) On any frequency removed from the assigned frequency by more than 250 percent of the authorized
bandwidth: At least 43 plus 10log;o (mean power in watts) dB.
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3.6.2 Block Diagram of Test Setup

Please refer to section 1.3.4.

3.6.3 Test Procedure

The transmitter was placed on a wooden turntable, and it was transmitting into a non-radiating load, which
was also placed on the turntable.

The measurement antenna was placed at a distance of 3 meters from the EUT. During the tests, the antenna
height and polarization as well as EUT azimuth were varied in order to identify the maximum level of
emissions from the EUT .The test was performed by placing the EUT on 3-orthogonal axis.

The frequency range up to teeth harmonic of the fundamental frequency was investigated.

Remove the EUT and replace it with substitution antenna. A signal generator was connected to the substitution
antenna by a non-radiating cable. The absolute levels of the spurious emissions were measured by the
substitution.

Spurious emissions in dB =10*1g (TX,. in Watts/0.001)-the absolute level

Spurious attenuation limit in dB =43+10*1g (power out in Watts)

3.7 Transmitter Frequency Tolerances
3.7.1 Applicable Standard
FCC §80.209(a)(5)(ii).

(a) The frequency tolerance requirements applicable to transmitters in the maritime services are shown in the
following table. Tolerances are given as parts in 10° unless shown in Hz.

(5) Band 156-162 MHz:

(i1) Ship stations 10ppm.

3.7.2 Block Diagram of Test Setup

DC Power EUT Attenuator i}ileacl;r;er?
Supply

TEMP&HUMI \ /

Test Chamber Coaxial Cable

Note: Path loss from EUT to Spectrum Analyzer is 31.2 dB.
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3.7.3 Test Procedure
Frequency Stability vs. Temperature:

From —20° to +60° centigrade for equipment to be licensed for use in the Maritime Services under part 80 of
this chapter, except for Class A, B, and S Emergency Position Indicating Radiobeacons (EPIRBS), and
equipment to be licensed for use above 952 MHz at operational fixed stations in all services, stations in the
Local Television Transmission Service and Point-to-Point Microwave Radio Service under part 21 of this
chapter, equipment licensed for use aboard aircraft in the Aviation Services under part 87 of this chapter, and
equipment authorized for use in the Family Radio Service under part 95 of this chapter.

The equipment under test was connected to an external DC power supply and the RF output was connected to a
frequency counter via feed-through attenuators. The EUT was placed inside the temperature chamber. The DC
leads and RF output cable exited the chamber through an opening made for the purpose.

The frequency stability shall be measured with variation of primary supply voltage as follows:

(1) Vary primary supply voltage from 85 to 115 percent of the nominal value for other than hand carried battery
equipment.

(2) For hand carried, battery powered equipment, reduce primary supply voltage to the battery operating end
point which shall be specified by the manufacturer.

(3) The supply voltage shall be measured at the input to the cable normally provided with the equipment, or at
the power supply terminals if cables are not normally provided. Effects on frequency of transmitter keying
(except for broadcast transmitters) and any heating element cycling at the nominal supply voltage and at each
extreme also shall be shown.

After the temperature stabilized for approximately 20 minutes, the frequency output was recorded from the
counter.
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4. Test DATAAND RESULTS

4.1 Transmitter Power

Serial Number: 20N6-2 Test Date:
Test Site: RF Test Mode:
Tester: Carl Xue Test Result:
Environmental Conditions:
Temperature: Relative
p ) 26.5-26.6 Humidity: 47-61
(%)
Test Equipment List and Details:
Manufacturer Description Model Sl
Number
R&S Spectrum FSU26 100147
Analyzer
eastsheep Acoa’“al 2W-SMA-JK-18G 21060301
ttenuator
YINSAIGE Coaxial Cable SS402 SJ0100001
Weinschel Coaxial 53-20-34 LN751
Attenuator

2024/8/24-2024/9/12

Transmitting
Pass
ATM Pressure:
(kPa) 99.9-100.2
Calibration Calibration Due
Date Date
2024/04/01 2025/03/31
Each time N/A
Each time N/A
Each time N/A

* Statement of Traceability: China Certification ICT Co., Ltd (Dongguan) attests that all calibrations have been
performed, traceable to National Primary Standards and International System of Units (SI).

Test Data:
General:
. f. High Power Level Low Power Level
Modulation Chann_el (dBm) (dBm)
Mode Separation MHz Reading Limit Reading Limit
156.050 35.48 43.98 29.91 30
FM 25kHz 156.700 35.48 43.98 29.75 30
157.425 35.21 43.98 29.91 30
Low Power Only:
Modulation Channel f. Low Power Level (dBm)
Mode Separation MHz Reading Limit
156.375 29.83 30
156.650 29.9 30
FM 25kHz
156.850 29.87 30
156.875 29.89 30

Note: The high rated power level is 3W(34.77 dBm), and low rated power level is IW(30 dBm).
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FM, 25kHz (General):

156.050 MHz High Power

® RBW 100 kHz arker 1 [T1 ]
VBW 300 kHz 35.48 dBm

Ref 50 dBm Att 20 dB SWT 2.5 ms 156050000000 MHz

50 Offfet 31]2 dB

Center 156.05 MHz 100 kHz/ Span 1 MHz

ProjectNo. :2403V21999E-RF  Tester:Carl Xue
Date: 24.AUG.2024 18:43:55

156.700 MHz High Power

® RBW 100 kHz Marker 1 [
VBW 300 kHz

Ref 50 dBm Att 20 dB SWT 2.5 ms 156.7

s0 Oofffet 31]2 dB

Center 156.7 Mz 100 kHz/ Span 1 MHz

Projectho. :2403V21999E-RF  Tester:Carl Xue
Date: 12.SEP.2024 20:34:57

157.425 MHz High Power

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 5.2

Ref 50 dBm Att 20 dB SWT 2.5 ms

s0 Offfet 31]2 dB

Center 157.425 MHz 100 kHz/ Span 1 MHz

ProjectNo. :2403V21999E-RF  Tester:Carl Xue
Date: 24.AUG.2024 18:47:51

156.050 MHz Low Power

® RBW 100 KHz arker 1 [T1 ]
VBW 300 kHz 29.91 dB
Ref 50 dBm Att 20 dB SUT 2.5 ms 156050000000 MHz
50 Offfet 31]2 dB
(Al
:
-s0
Center 156.05 Mz 100 kHz/ Span 1 MHz
ProjectNo. :2403V21999E-RF  Tester:Carl Xue
Date: 12.SEP.2024 20:33:50
® RBW 100 KHz Marker 1 [T
VBW 300 kHz
Ref 50 dem Att 20 dB SUT 2.5 ms 156.70
S0 offfet 31]2 a8
(Al
1 P
L
L. [y W‘\\
-s0
Center 156.7 MHz 100 kHz/ Span 1 MHz
ProjectNo. :2403V21999E-RF  Tester:Carl Xue
Date: 12.SEP.2024 20:35:36
E?’ RBW 100 kHz Varker 1 [T1 ]
VBW 300 Kz 29.91 dem
Ref 50 dBm Att 20 dB SWT 2.5 ms 157425000000 MHz
50 Offfet 31]2 dB
(Al

Center 157.425 MHz 100 kHz/ Span 1 MHz

Projectho. :2403V21999E-RF  Tester:Carl Xue
Date: 24.AUG.2024 18:48:21
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FM, 25kHz (Low Power Only):
156.375 MHz Low Power

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz :

Ref 50 dBm Att 20 dB SWT 2.5 ms 156.375

s0 Offfet 31]2 dB

1 Py

Center 156.375 MHz 100 kHz/ Span 1 MHz

ProjectNo. :2403V21999E-RF  Tester:Carl Xue
Date: 12.SEP.2024 20:38:00

156.850 MHz Low Power

® REW 100 KHz arker 1 [T1 ]
VBW 300 kHz 29.87 dBm

Ref 50 dBm Att 20 dB SWT 2.5 ms 156850000000 MHz

50 Offfet 31]2 dB

-s0

Center 156.85 MHz 100 kHz/ Span 1 MHz

ProjectNo. :2403V21999E-RF Tester:Carl Xue
Date: 12.SEP.2024 20:40:52

156.650 MHz Low Power

/§§ RBW 100 kHz Varker 1 [T1 ]
VB 300 iz 29.90 de;

Ref 50 dBm Att 20 dB SWT 2.5 ms 156.650000000 MHz

s0 Offfet 31]2 dB

1 py

Center 156.65 MHz 100 kHz/ Span 1 MHz

ProjectNo. :2403V21999E-RF  Tester:Carl Xue
Date: 12.SEP.2024 20:39:50

156.875 MHz Low Power

® RBW 100 kHz arker 1 [T1 ]
VBW 300 kHz 29.89 dBr

Ref 50 dBm Att 20 dB SWT 2.5 ms 156875000000 MHz

50 Offfet 31]2 dB

Center 156.875 MHz 100 kHz/ Span 1 MHz

ProjectNo. :2403V21999E-RF Tester:Carl Xue
Date: 12.SEP.2024 20:41:44
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China Certification ICT Co., Ltd (Dongguan)

Report No.: 2403V21999E-RF-00B

4.2 Modulation Requirements

Serial Number: 20N6-2 Test Date:
Test Site: RF Test Mode:
Tester: Carl Xue Test Result:
Environmental Conditions:
Temperature: Relative
peratute. 25.7-26.6 Humidity: 47-55
© (%)
Test Equipment List and Details:
Manufacturer Description Model Semel
Number
YINSAIGE Coaxial Cable SS402 SJ0100001
eastsheep Acoa’“al 2W-SMA-JK-18G 21060301
ttenuator
Weinschel Coaxial 53-20-34 LN751
Attenuator
RF
HP Communications 8920A 3438A05209
Test Set

2024/8/26-2024/9/12

Transmitting
Pass
ATM Pressure:
(kPa) 100.1-100.4
Calibration Calibration Due
Date Date
Each time N/A
Each time N/A
Each time N/A
2024/04/01 2025/03/31

* Statement of Traceability: China Certification ICT Co., Ltd (Dongguan) attests that all calibrations have been
performed, traceable to National Primary Standards and International System of Units (SI).
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China Certification ICT Co., Ltd (Dongguan) Report No.: 2403V21999E-RF-00B

Test Data:
Audio Frequency Response — High Power

Channel Spacing: 25kHz Carrier Frequency: 156.700 MHz
Modulation Response
Frequency data 20 AUDIO FREQUENCY RESPONSE
(Hz) (dB)
300 -13.45
400 -9.07 1 =
500 -6.61 g
600 4381 = ///_
700 -3.28 2 "
300 2.04 = /
900 -0.95 g 0 ——
1000 0.00 E ] /
1200 1.76 = 5o 1
1400 3.05 Z /7/
1600 431 £
1800 5.36 = B
2000 6.26
2200 7.05 8.0 i
2400 773 250 500 1000 2000
2600 8.30
2800 8.73 FREQUENCY D
3000 8.94 | — Audio frequency response up limit low limit
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China Certification ICT Co., Ltd (Dongguan) Report No.: 2403V21999E-RF-00B

Modulation Limiting — High Power

FM 25kHz Carrier Frequency: 156.700 MHz
Instantaneous(@+20dB) Steady-state(@+20dB)
Audio Frequency Peak Positive Peak Negative Peak Positive Peak Negative Limit
(H2) Deviation Deviation Deviation Deviation [kHz]
[kHz] [kHz] [kHz] [kHz]
300 4.711 4.702 4.595 4.594 5
400 4.820 4.810 4.727 4.735 5
500 4.418 4.389 4.282 4.298 5
600 3.987 3.986 3.869 3.843 5
700 3.642 3.661 3.518 3.524 5
800 3.410 3.434 3.291 3312 5
900 3.489 3473 3.386 3.377 5
1000 3.684 3.703 3.580 3.583 5
1200 4.025 4.004 3.923 3.896 5
1400 4.052 4.071 3.954 3.971 5
1600 4.098 4.103 3.997 3.970 5
1800 4.193 4.171 4.088 4.112 5
2000 4.259 4.251 4.155 4.137 5
2200 4.276 4.260 4.173 4.163 5
2400 4.228 4.218 4.122 4.103 5
2600 4.123 4.110 4.017 4.002 5
2800 4.009 4.010 3.904 3.893 5
3000 3.925 3.947 3.828 3.851 5
Modulation Limiting
6.0
- —

g 3.0

é 20

g 1.0

0.0
300 000 900 1200 1300 1800 2:00 2400 2700 3000
Audio Frequency (Hz)
e [ rstam ineons Deviation (3 —-20dB) [kHz] = Instantneous Deviation (3 -20dB) [kHz] — Steady-stabe Deviaion (3—20dB) [kHz]
—— Steady-stabe Deviation (2-20dB; [kHz|  ====Limit
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China Certification ICT Co., Ltd (Dongguan) Report No.: 2403V21999E-RF-00B

Audio Frequency Response — Low Power

Channel Spacing: 25kHz Carrier Frequency: 156.850 MHz
Modulation Response
Frequency data AUDIO FREQUENCY RESPONSE
(Hz) (dB) 120
300 -13.74
400 9.2 70 el
500 -6.71 &
600 24.86 s . /’//_
700 -3.35 e V/
E
800 -2.08 = /
900 -0.98 g a0 — -
1000 0.00 E ] ,/7
1200 1.70 = .80 //
1400 3.10 2 -~
1600 4.29 E 130
1800 532 o <
2000 6.22
2200 7.00 -“mﬂil / 500 100C 2000
2400 7.68
2600 8.24 FREQUENCY (Hz)
5(8)88 SSZ | — Audio frequancy response up limit low limit
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China Certification ICT Co., Ltd (Dongguan) Report No.: 2403V21999E-RF-00B

Modulation Limiting — Low Power

FM 25kHz Carrier Frequency: 156.850 MHz
Instantaneous(@+20dB) Steady-state(@+20dB)
Audio Frequency Peak Positive Peak Negative Peak Positive Peak Negative Limit
(H2) Deviation Deviation Deviation Deviation [kHz]
[kHz] [kHz] [kHZz] [kHZz]
300 4.704 4.682 4.581 4.583 5
400 4.845 4.850 4.714 4.694 5
500 4.416 4.392 4.272 4.248 5
600 3.968 3.967 3.837 3.823 5
700 3.604 3.580 3.480 3.512 5
800 3.377 3.380 3.265 3.263 5
900 3.455 3.459 3.332 3.331 5
1000 3.647 3.629 3.533 3.525 5
1200 4.004 4.016 3.897 3.883 5
1400 4.036 4.032 3.924 3911 5
1600 4.122 4.123 4.001 3.982 5
1800 4.229 4.239 4.105 4.134 5
2000 4.285 4.308 4.162 4.164 5
2200 4.301 4.279 4.177 4.165 5
2400 4.246 4.262 4.125 4.132 5
2600 4.139 4.148 4.026 4.039 5
2800 4.040 4.026 3913 3.915 5
3000 3.895 3917 3.768 3.745 5
Modulation Limiting
6.0
50
N
4.0 R / . F——F—— e —
\\' o’ -
""‘»..,_,....-ﬂ//
g 3.0
z
=] 20
:
= 10
a
0.0
300 600 800 1200 1300 1800 2130 2400 2700 000
Audio Frequency (Hz)
= Instar taneons Deviation (—20dB] [kEz] = [nstantaneons Deviation (§-20¢B) [kHz] —— Steacy-state Devisticn (B-22d3) [kHz]
—— Steady-state Deviation (Z-20d8) [(Hz]  ssmLimit
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China Certification ICT Co., Ltd (Dongguan)

Report No.: 2403V21999E-RF-00B

4.3 Bandwidth

Serial Number: 20N6-2
Test Site: RF
Tester: Carl Xue

Environmental Conditions:

Temperature:

; 26.5-26.7
(©)

Test Equipment List and Details:

Manufacturer Description
Spectrum
R&S Analyzer
YINSAIGE Coaxial Cable
eastshee Coaxial
p Attenuator
. Coaxial
Weinschel Attenuator
RF
HP Communications
Test Set

Relative
Humidity:
(%)

Model

FSU26
SS402

2W-SMA-JK-18G

53-20-34

8920A

Test Date:
Test Mode:
Test Result:

2024/8/24-2024/9/12

47-52

Serial
Number

100147
SJ0100001
21060301

LN751

3438A05209

Transmitting
Pass
ATM Pressure:
(kPa) 99.9-101
Calibration Calibration Due
Date Date
2024/04/01 2025/03/31
Each time N/A
Each time N/A
Each time N/A
2024/04/01 2025/03/31

* Statement of Traceability: China Certification ICT Co., Ltd (Dongguan) attests that all calibrations have been
performed, traceable to National Primary Standards and International System of Units (SI).

Test Data:
High Power Level Low Power Level
Modulation fe 99% Occupied 26 dB 99% Occupied 26 dB
Mode Bandwidth Bandwidth Bandwidth Bandwidth
MHz kHz kHz kHz kHz
156.050 15.064 15.994 15.064 15.994
156.700 14.583 15.994 14.583 15.994
157.425 15.064 15.994 15.064 15.994
FM 25kHz 156.375 / / 15.064 15.994
156.650 / / 15.064 15.994
156.850 / / 15.064 15.994
156.875 / / 15.064 15.994
Note 1:

Authorized bandwidth for this device is 20 kHz.

Note 2:

Emission bandwidth was based on calculation method instead of measurement.

Emission Designator: BW =2M + 2D

For FM Mode (Channel Spacing: 25 kHz)

Emission Designator 16K0OG3E

In this case, the maximum modulating frequency is 3.0 kHz with a 5.0 kHz deviation.

BW = 2(M+D) = 2*(3.0 kHz + 5.0 kHz) = 16 kHz = 16K0

G3E portion of the designator represents an voice transmission
Therefore, the entire designator for 25 kHz channel spacing voice mode is 16K0OG3E.
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China Certification ICT Co., Ltd (Dongguan)

Report No.: 2403V21999E-RF-00B

General:

156.050 MHz-High Power Level

Occupied Bandwidth

@ RBW 300 Hz belta 1 [T1 ]
VBW 3 KHz 4.74 dB
Ref 40 dBm Att 20 dB SWT 1.15 s 15.993589744 kHz
20 offfet 31]2 dB OBW 15064103564 kHz
varkdr 1 [T1[]
b1 30 4 d 8
196.041764821 MHz
Temp |1 [T1 ofu]
I -
T1 T2
186.042141436 MHz
emp [2 [T1 ogw]
IH‘H |
L § V
My A T T T
-60
Center 156.05 MHz 10 khz/ Span 100 KHz

ProjectNo.:2403V21999E-RF  Tester:Carl Xue
Date: 24.AUG.2024 19:10:39

156.700 MHz-High Power Level
® T S

Delta

1011

49

den|(I

Ref 40 dBm Att 20 dB SWT 1.15 s
a0 Offfet 31]2 dB OBW 14
Markqr 1 [T1[]
03
146.691763821 MHz
emp [1 [T1 ofw]
146.69246

emp [2 [T1 o

2 3|83 dem

46.707051282

WIRNPR LY

Ll

KMt
WM

bt

Center 156.7 MHz 10 kHz/

ProjectNo.:2403V21999E-RF  Tester:Carl Xue
Date: 12.SEP.2024 21:14:04

Span 100 kHz

157.425 MHz-High Power Level

® RBW 300 Hz pelta 1 [T1 1
VBW 3 kHz -3.53 dB
Ref 40 dBm Att 20 dB SWT 1.15 s 15.993589744 kHz
40 Offsget 31{2 dB OBW 15.064103564 kHz
Varkdr 1 [T1[1
D1 20 24 an 16 acelwm
147. 416703821 iz
emp [1 [T1 o]
™y 72 197.417147436 MHz
Temp |2 [T2 o]
197.432211538 iz

2 429 dem

|
it ol gV U

b

oyl

Ak

Center 157.425 WHz 10 kHz/

ProjectNo.:2403V21999E-RF Tester:Carl Xue
Date: 24.AUG.2024 19:20:27

Span 100 kHz

156.050 MHz-Low Power Level
& o

elta 1 [T1 1
4.12 dB

Ref 40 dBm Att 20 dB SWT 1.15 s 15.993589744 kHz
40 Offget 31)2 dB OBW 15.064102564 kHz
1y
L _4.23 dBm
B 196.041762821 MHz
b1 25.23 dom Tomp [T 671 0fi

146.042141436 MHz
emp [2 [T1 ofw]

146.057211538 MHz

—p =77 a8

PRSI

Center 156.05 MHz 10 kHz/

ProjectNo.:2403V21999E-RF  Tester:Carl Xue
Date: 24.AUG.2024 19:13:45

Span 100 khz

156.700 MHz-Low Power Level
& e

Ref 40 dBm Att 20 dB SWT 1.15 s

Delta 1 [T1 ]
2.98 d8
15.993589744 kHz

a0 Offfet 31]2 dB

OBW 14
Markqr 1 [T1[]

146.691763821 MHz

D1 25.07 dBm

emp [1 LT O]

14669246
emp [2 [T1 ogw

46.707051282 WHz

I l

R R e

T T L T

Center 156.7 MHz 10 kHz/

ProjectNo.:2403V21999E-RF  Tester:Carl Xue
Date: 12.SEP.2024 21:17:03

Span 100 kHz

157.425 MHz- Low Power Level
® i

Delta 1 [T1 ]
1.78 dB

Ref 40 dBm At 20 dB SWT 1.15 s 15.993589744 kHz
a0 offfet 31]2 dB OBW 15.064104564 KRz
Markqr 1 [T1[]
¢.64 don|(EN
147.416764821 WHz
D1 25.01 dBm p [T 7T ogvT
147.417301692 WHz||
T1 T2 Temp |2 [T1 ogw]
197.43237{795 WHz
o aEm H‘ i

i

. .
AT Py VW g T 1
»

Center 157.425 WHz 10 kHz/ Span 100 kHz

ProjectNo.:2403V21999E-RF Tester:Carl Xue
Date: 24.AUG.2024 19:37:07
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China Certification ICT Co., Ltd (Dongguan)

Report No.: 2403V21999E-RF-00B

Low Power Only:

®

156.375 MHz- Low Power Level

RBW 300 Hz Delta 1 [T1 ]
VBW 3 KHz 85 dB
Ref 40 dBm Att 20 dB SWT 1.15 s 15.993589744 kHz
a0 offfet 31]2 dB OBW 15.064104564 Khz
Markqr 1 [T1(]
_4.58 den||mm
j 196.366763821 MHz
1 PK] oL 25.1% dem Temp [T LT1 O]
196.367301692 WHz
T1 T2 Temp [2 [T1 ogw]
146.382371795 MHz

aBm

Nvydhl vlv.'nwlm%f\

-60

e T T

Center 156.375 MHz

ProjectNo.:2403V21999E-RF Tester:

Date: 24.AUG.2024 19:40:22

156.850 MHz- Low Power Level

10 kHz/

carl Xue

Span 100 kHz

® RBW 300 Hz a1 [T11]
VBW 3 kHz a8
Ref 40 dBm Att 20 dB SWT 1.15 s 15.993589744 kHz
20 offfet 31]2 db oW 15.064108564 knz
Markdr 1 [T1|1
451 aenlwm
1d6.84176}821 Mhz
D1 25.08 dBm o [T T2 O]
L
196.842301692 WHz
T1 T2 Temp |2 I W
196.857371795 WHz
o7

Vo

T

GOt

Center 156.85 MHz

ProjectNo.:2403V21999E-RF Tester:

Date: 24.AUG.2024 19:45:41

10 kHz/

carl Xue

Span 100 kHz

156.650 MHz- Low Power Level

RBW 300 Hz Delta 1 [T1 ]
VBW 3 KkHz 1.60 dB
Ref 40 dBm Att 20 dB SWT 1.15 s 15.993589744 kHz
a0 offfet 31]2 dB OBW 15.064104564 Khz
varkdr 1 [T1[]
—4.51 den||me
) 196.641764821 MHz
oL 25.09 dém Temp [T [T1 O§WT
196.642301692 MHz
T1 T2 Temp |2 [T1 OBW]
146.657371795 MHz

TOT aE|

PR

Ml

A

Center 156.65 MHz 10 kHz/

ProjectNo.:2403V21999E-RF Tester:Carl Xue

Date:

®

24.AUG.2024 19:43:44

156.875 MHz- Low Power Level

Span 100 kHz

RBW 300 Hz a1 [T1]
VBW 3 kHz 1.93 dB
Ref 40 dBm Att 20 dB SWT 1.15 s 15.993589744 kHz
40 Offget 31{2 dB OBW 15.064103564 kHz
P
.50 _aen||wm
o ssaroders e
b1 25.04 dBm T
- .
. - Tom |
o-smza7] 700 e
I— M
| J r K“ 1 n i
Magnapalp | VLA Al BT

Center 156.875 WMHz 10 kHz/

ProjectNo.:2403V21999E-RF Tester:Carl Xue

Date:

24.AUG.2024 19:47:54

Span 100 kHz
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China Certification ICT Co., Ltd (Dongguan)

Report No.: 2403V21999E-RF-00B

4.4 Emission Limitations

Serial Number: 20N6-2 Test Date:
Test Site: RF Test Mode:
Tester: Carl Xue Test Result:
Environmental Conditions:
Temperature: Relative
perature. 25.3-26.6 Humidity: 50-61
© (%)
Test Equipment List and Details:
Manufacturer Description Model SCE]
Number
R&S Spectrum FSV40 101591
Analyzer
YINSAIGE Coaxial Cable SS402 SJ0100001
castsheep | Soaxial QW-SMA-JK-18G 21060301
ttenuator
Weinschel Coaxial 53-20-34 LN751
Attenuator
RF
HP Communications 8920A 3438A05209
Test Set

2024/9/4-2024/10/30

Transmitting
Pass
ATM Pressure:
(kPa) 100.2-100.4
Calibration Calibration Due
Date Date
2024/04/01 2025/03/31
Each time N/A
Each time N/A
Each time N/A
2024/04/01 2025/03/31

* Statement of Traceability: China Certification ICT Co., Ltd (Dongguan) attests that all calibrations have been
performed, traceable to National Primary Standards and International System of Units (SI).
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China Certification ICT Co., Ltd (Dongguan)

Report No.: 2403V21999E-RF-00B

Emission Mask

156.050 MHz-High Power Level

() spectrum 4

Mode Sweep

156.050 MHz-Low Power Level

() spectrum 4

Limit qheck
so i Il
30 dB [ ] |
i
10 f
0 dBm:
T
|
10 B ]
=20 d T
| | a U It
e U T [ Carli
40 dB et
0’8 | lL I L L
PR W e AT AT
CF 156.05 MHz 691 pts Bpan 125.0 kHz
Spectrum Emission Mask Standard: None
Tx Power 96.37 dBm Tx Bandwidth 25,000 kHz RBW 300,000 Hz |
Range tow | Rangeup | REW Froquoncy | Powerabs | Powerfel | atimit |
-62.500 kHz | -50,000 k 30.000 kHz | 15556504 MHz | -29.11dBm | -6548¢8 | -16.1108 ||
-50.000 kH -20.000 kHz | 300.000Hz | 136.00718 MHz 50.30dem | B6ASGR | -S080dE
-10.000 kHz | 300.000Hz | 156.03991 MHz -307dem | -3943¢8 | -1357dB
20.000 kHz | 300,000 Hz | 156.05009 Mz | O44dBm | -35.93¢8 | -100608
S0.000 kHz | 300,000 Hz | 15608555 MHz | 4867 dBm | -B504¢8 | 49.17dB
62.500 kHz 30,000 kHz 15610444 MHz <2679 dim -63.16 d8 -13.79.d8 ||

Ref Level 40,00 dim  Offset 31.20 48

Mode Sweep

Mode Ewul'E
0 ﬂh“\“i' heck PAB:
LETT |
. ] 'I
10 dB T
1 B
6 1 1
J [
"1 VU kel
" '
- I I
i Pt AL B T Vil e e
|
CF 156,05 MHz 691 Es: &un 125.0 kHz
Spectrum Emission Mask Standard: None
Tx Power 31.80 dBm Tx Bandwidth 25,000 kHz RBW 300.000 Hz
Range tow | Rangeup | REW Froquoncy | PowerAbs | PowerRel | atimit
-62.500 kHz | 50,000 ki 30.000 kHz | 15599139 MMz | -31.59 dim | 6338 68 | -18.59 di
~S0.000 kH, <20.000 kHz | 300,000 Hz 15607827 MHz <5342 divm | -85.22d8 -48.37 di.
-10.000 kHz 300,000 Hz 15603991 MHz -7.55 dim | -12.45 di
20,000 kMz 300,000 Hz | 15606009 MMz | -4.12 dim | -5.02 dB
S0.000 kHz | 300000 Hz | 156.06500 MH: | -53.88 dBm | 48,78 di
&2.500 kHz 30,000 kHz 156.10807 MHz =31 6% dim 1865 d8 ||

Limit Gheck
o 20 Il
20 da i |
; | |
10 T
0 dém
10 By
L]
g 1 ke
-0 " T u
£0d N A
o WPV S P e LT P o e
CF 156.7 MHz 691 &un 125.0 kHz
Spectrum Emission Mask Standard: None
Tx Power 36.26 dBm Tx Bandwidth 25,000 kHz RBW 300.000 Hz |
wange Up | RAW |  Frequency | Powerabs | Powerfel | alimit
-50,000 kHz | 30.000 kHz | 15664357 MHz | -27.77 dim | £4.02 08 | -14.77 db ||
20,000 kHz 200,000 Hz 15667173 MHz -48.27 dim | <8453 d8 | ~48.77 di
-10.000 kHz 300,000 Hz 156 68991 MHz -3,11 dim | -39.37 0@ | -1361 di
20,000 kHz | 300,000Hz | 156.71009 MHz | 0.36dBm | -3590¢8 | -10.14dB |
S0.000 kHz | 300,000 Hz | 156.73482 MHz | 49.33dBm | -B559d8 | 4983 dB |
62,500 kHz 30000 kHz 156, 76060 MHz 28,40 dim 6 66 dB -1%.40 di ||

Thmg et |
200
g , |a |
Wi
0 dBm: |I
- 1l
I
20d t I -
il
-30 di l e
Linnity | UL )
40 dp i 1 |1|
50 d i
e u\ﬁ'\M:‘u.'\.'lw\Aﬂ:\n— T T
CF 156.7 MHz 691 Span 125.0 kHz
Spectrum Emission Mask Standard: None
Tx Powar 31.85 dBm Tx Bandwidth 25,000 kiz REW 300,000 Hz |
wange Up | RBW |  Frequency | Powerabs | Powerfel | alimit
-50,000 kHz | 30,000 kHz | 15664737 MHz | -3256dBm | -G441c8 | -195608 |
-20.000 kiz | 300,000 Hz 13666918 MHz 5239 dim | -pa24da | 47.19dR
-10.000 kHz | 300,000 Hz 156 65591 MHz 7AGdBm | 393308 | -12780B
20000 kHz | 300.000Hz | 156.71009 MHz | 405dbm | -359008 -5.85 dB
50000 kHz | 300,000 Hz | 156.73809 MHz | 5274dBm | -B4A0dE | -4754dB
62 500 kiz 30,000 kHz 136, 75027 MHz -32.07 dim -63.92 d8 19.07 d8 ||

Thma e T
P 200 i |
| A | \
N W , |
- N R
10 ] i 0 dim ['
o dem a0s 1
e LI
- i 204d | -
Py Ll e UYL
l | il | v J bt
Gl U | [ e o v ]
40 dB i 504 I
1 A AR B A B T s |
S0 d | . 7 g W iy
Mkt LT U 60 dBrr
CF 157,425 MHz 691 CF 157,425 MHz 691 &un 125.0 kHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 36.28 dBm Tx Bandwidth 25,000 kHz RBW 300.000 Hz | Tx Power 31.83 dBm Tx Bandwidth 25,000 kHz RBW 300.000 Hz |
Range tow |  Rangeup | REW Froquoncy | Powerabs | PowerRel | atimit Range tow | Rangeup | REW Froquoncy | Powerabs | PowerRel | atimit
-62.500 kHz | ~50,000 kHz 30.000 kHz | 157.37201 MMz | -28.78 dim | 65,05 8 | -15.78 db || -62.500 kHz | ~50,000 kHz 30.000 kHz | 157.36911 MMz | -31.31 dim -£3.14 08 | -18.31 db ||
50000 -20.000 kHz | 300,000 Hz 157.38400 MHz %51.1% dém | -51.3%d8 50000 -20.000 kHz | 300,000 Hz 157.39018 MHz 53.71 dém -85.54 g8 | -48.61 d
20,000 kHz | -10.000 kHz | 300,000 Hz 15741491 MHz -3,13 dim | -13.33 d8 20,000 kHz | -10.000 kHz | 300,000 Hz 15741491 MHz -7.50 dibm -39.33d8 | -12.40 di
10,000 kMHz | 20,000 kMz 300,000 Hz | 157 43509 MMz 0.35 dim | 98508 | 10,000 kMHz | 20,000 kMz 300,000 Hz | 157 43509 MMz -4.07 dim -35.90 08 | 897 dB |
20000 kHz | SO.000kMz | 300000MHz | 157 45364 MHz -50.57 dBm | 5077 dB | 20000 kHz | SO.O00 KMz | 300,000Hz | 15746436 MHz -53.81 dBm BS64d8 | -4871dB |
50.000 kHz 62,500 kHz 30000 kHz 15747598 MHz -28.3% dam -1%5.3% d8 || S0.000 kHz &2.500 kHz 30,000 kHz 15747508 MHz -32.28 dim 64,11 dB -19.23 d8 ||
mn mn
L JL J L JL J
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China Certification ICT Co., Ltd (Dongguan)

Report No.: 2403V21999E-RF-00B

Low Power Only:

Spectrum 4

156.375 MHz- Low Power Level

156.650 MHz Low Power Level

Spectrum 4

Ref Level 32,00 8m _ Offset_31.20 48 Mode Sweep Ref Level 32,00 d8m _ Offset_31.20 48 Mode Sweep
TRt et thritgtnak Tafea
et o 4 e £ d
; N ; | '
10 d i | 1o d | BN |
] ik —F T 5=
d = [
0 dBm: 1 0 dBm: T T
10 dB L ]1| -10 dB 1 1 ]1|
20 v i 20 L [ T
80 | Y - ! L
d T - dBm— 1 T
et ek | | 1l 1l f AT e [ W J P
40 dB L L | 40 dB
o 10 1 7 50 0 !
i T e e sy o o e b AL LA e b L Wy P et AL )
CF 156.375 MHz 691 pts Bpan 125.0 kHz CF 156.65 MHz 691 pts Gpan 125.0 kHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 31.87 dBm Tx Bandwidth 25,000 kHz RBW 300,000 Hz Tx Power 31.68 dBm Tx Bandwidth 25,000 kHz RBW 300,000 Hz
Range tow | Rangeup | REW Frequency | PowerAbs | Powerkel | Atimit | Range tow | Rangeup | REW Froquoncy | Powerabs | PowerRel | atimit
-62.500 kHz | 50,000 kHz | 30.000 kHz 15632346 MH -3066dbm | -6253¢8 | -17.6608 || -62.500 kHz | -50,000 kHz | 30.000 kHz 156, 55846 MHz -3161dbm | -6329¢8 |  -18.6108 |
-50.000 kHz -20,000 kHz | 300,000 Hz 136.34436 MHZ -54.20 dbm 860748 | -4900de -50.000 kHz -20,000 kHz | 300,000 Hz 13662773 MHZ -53.75 dim 854348 | -age5d
20000 kHz | -10.000 kHz | 300,000 Hz 156.36491 MHz 747dem | -3934¢8 | -1227dB 20000 kHz | -10.000 kHz | 300,000 Hz 15663991 MHz 767dBm | -3936¢8 | -1257dB
10.000 kHz | 20.000 ki; 300,000 Hz 156,38509 MHz 400dBm | -3587¢8 | -8.80 dB | 10.000 kHz | 20.000 kHz | 300,000 Hz 15666009 MHz 421 dbm | -3590¢8 | -9.11d8
20000 kHz | SO.000kHz | 300.000Hz | 156.35964 MHz 5323dBm 851048 |  -48.03dB 20000 kHz | SO.000kHz | 300.000Hz | 15665245 MHz _ 5383dBm 85528 |  48.73dB
50,000 kHz 62.500 kHz 30,000 kHz 156 42799 MHz =31 84 dim -63.73 d8 -16.86 d8 || 50.000 kHz 62.500 kHz 30,000 kHz 15671005 MHz -32.0%5 dim -63.73 dB -19.0% d ||
i i
L JL J L JL J

156.850 MHz- Low Power Level

156.875 MHz-Low Power Level

a Spectrum 4 (%) a Spectrum 4 (%]
Ref Level 3200 ¢im _ Offset 31 20 48 Mode Sweep Ref Level 3200 ¢im _ Offset 31 20 48 Mode Sweep
Thmitg el Thitg ek el
e 200 | | P 201} i |
po T po | | 'I
; | ; HH
1] ] 1] i
—ld | L — LT | L
0 dbm T || 0 dbm T I
-10 db L ﬁ 10 dB ]l|
20 d 1 1 20d | |
| Y
-30 de T ! -30 db LRI -
e LN | Jrasdipnts - [\ | LA bugrisd
40 dB : “ 40 db J' i, J f
e 1 f e Jab L, WJ\,'{ Y |LJ\
60 dem—{ oAy Hesrprsr et 60 dam—Jlatrukhy A g A, VL WO Y]
CF 156.85 MHz 691 pt Span 125 0 kHz CF 156875 MHz
i s
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Powar 30.68 dBm T Bandwidth 25,000 kHz RBW 300.000 Hz Tx Powar 31.66 dBm T Bandwidth 25,000 kHz RBW 300.000 Hz
Range tow | Rangeup | REW Frequoncy | PowerAbs | Powerfel | Alimit Range tow | Rangeup | REW Froquoncy | PowerAbs | PowerRel | atimit
-62.500 kHz | -50,000 kHz | 30,000 kHz 15675574 MHz -3303dBm | 637008 -2003d8 || -62.500 kHz | -50,000 kH; 30,000 kHz 15681730 MHz -3256dbm | 642308 | -1956d8 ||
50,000 kHz -20.000 kHz | 300.000 Hz 15660464 MH; 5452 dim B550d8 | 49.72dB 50,000 kHz -20.000 kH. 300.000 Hz 156 83545 MH 5447 dim 8O 148 | 4937 dB
300.000 Hz 15683591 MHz -867dBm | 393408 | -13570B -20.000 kHz -10.000 kHz | 300,000 Hz 156 56451 MHz -763cdBm | 392908 |  -125308
300,000 Mz 15686009 MHz 523dbm|  -3591¢8 | -10.13dB 10.000 kHz 20,000 kiHz | 300,000 Mz 15686509 Mz -423dbm | -35.8908 | -9.13dd |
300000 Hz | 15687518 MHz | 5337dim | -B40Sd8 | 4B27dB 20,000 kHz S0.000 kHz | 300000 Hz | 15685564 MHz | S408dbm | -B57408 | 498 dB
30,000 kHz 15680063 MHz -32 57 dim 6324 0B -19.57 d8 || S0.000 kHz &2.500 kHz 30,000 kHz 156 92638 MHz -33.07 dim 64,73 dB -20.07 d ||
bil
L JL J
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China Certification ICT Co., Ltd (Dongguan)

Report No.:

2403V21999E-RF-00B

Conducted Emission:
High Power Only:

Please refer to the following plots.

® RBW 1 KHz Marker 1 [T1 ]
VBW 3 khHz -40.40 dem

Ref 40 dBm Att 20 dB SWT 145 ms 19.793550000 kHz

40 Offfet 31]2 dB

L o

WWWJWWWMF%AMW S LA N

Start 9 kHz 14.1 kHz/ Stop 150 kHz

ProjectNo. :2403V21999E-RF  Tester:Carl Xue
Date: 4.SEP.2024 19:37:29

® RBW 100 kHz
VBI 300 kHz

Ref 40 dBm Att 20 dB SWT 100 ms

40 Offfet 31]2 dB

Start 30 MHz 97 MHz/ Stop 1 GHz

ProjectNo. :2403V21999E-RF  Tester:Carl Xue
Date: 4.SEP.2024 21:04:57

156.050 MHz

S; RBW 10 kHz Marker 1 [T1
VBI 30 kHz E
Ref 40 dem Att 20 dB SWT 300 ms 173.880000000 KHz
20 offfet 1]z dB
(Al
.
1 13 den
k
F-s0
-60
Start 150 kiz 2.985 MHz/ Stop 30 Mz
ProjectNo. :2403V21999E-RF  Tester:Carl Xue
Date: 4.SEP.2024 19:48:16
/Eé RBW 1 MHz Varker 1 [T1
VBW 3 MHz —28.71
Ref 40 dem Att 20 dB SWT 85 ms 1.914700000
20 offfet 1]z dB
(Al
.
1 -13 dem
1
Loao
-60
Start 1 Gz 100 MHz/ Stop 2 GHz

Projectho. :2403V21999E-RF  Tester:Carl Xue

Date: 4.SEP.2024 21:15:13
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China Certification ICT Co., Ltd (Dongguan)

Report No.: 2403V21999E-RF-00B

Ref 40 dBm Att 20 dB

RBW 1 kHz
VBW 3 kHz
SWT 145 ms

Marker 1 [T1 ]
40.06 dBm

22.091850000 kHz

40 Offfet 31]2 dB

D1 -13 ¢Bm

do

AN b L L
b (ERRRWY TN

TSN WY Y 0 S

Start 9 kHz 14.1

ProjectNo. :2403V21999E-RF  Tester:Carl Xue
Date: 12.SEP.2024 21:21:24

®

kHz/

RBW 100 kHz
VBW 300 kHz

Stop 150 kHz

Marker 1 [T1 ]
31.35 dem

Ref 40 dBm Att 20 dB SWT 100 ms 126.466500000 MHz
40 Offfet 31]2 dB
p1f -13 ¢Bm
-60
Start 30 MHz 97 MHz/ Stop 1 GHz

Projectho. :2403V21999E-RF  Tester:Carl Xue
Date: 12.SEP.2024 21:24:09

156.700 MHz
@

Ref 40 dBm Att

RBW 10 kHz
VBW 30 kHz

20 dB SWT 300 ms

176.865!

T11
35.49 dBr
000000 kHz

40 Offfet 31]2 dB

D1 -13 ¢Bm

Start 150 kHz

2.985 MHz/

ProjectNo. :2403V21999E-RF  Tester:Carl Xue
Date: 12.SEP.2024 21:22:33

®

Stop 30 MHz

RBW 1 MHz Marker 1 [T1 ]

VBW 3 MHz 28.99 dBi
Ref 40 dBm Att 20 dB SWT 85 ms 1.957750000 GHz
40 Offfet 31]2 dB

D1 -13 ¢Bm
1

-60
Start 1 GHz 100 MHz/ Stop 2 GHz

ProjectNo. :2403V21999E-RF  Tester:Carl Xue

Date: 12.SEP.2024 21:24:54
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Report No

: 2403V21999E-RF-00B

® RBW 1 KHz Marker 1 [T1 ]
VBW 3 kHz -40.10 dBm
Ref 40 dBm Att 20 dB SWT 145 ms 24.841350000 kHz
40 Offget 31/2 dB
LA
[vaxi]
L
1 -13 B
1
Ao U
UL Ay i M
AT LN (ATEIPS PATIIN sy
-60
Sstart 9 kHz 14.1 kHz/ Stop 150 kHz
ProjectNo. :2403V21999E-RF  Tester:Carl Xue
Date: 4.SEP.2024 19:42:14
® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -33.62 dBm
Ref 40 dBm Att 20 dB SWT 100 ms 638.190000000 MHz
40 Offget 31/2 dB
(Al

[vaxi]

1 -13 ¢Bm

Start 30 MHz 97 MHz/

ProjectNo. :2403V21999E-RF  Tester:Carl Xue
Date: 4.SEP.2024 21:07:03

Stop 1 GHz

157.425 MHz

RBW 10 kHz
VBW 30 kHz
SWT 300 ms

Ref 40 dBm Att 20 dB

40 Offfet 31]2 dB

]

D1 -13 ¢Bm

Start 150 kHz 2.985 MHz/

ProjectNo. :2403V21999E-RF  Tester:Carl Xue
Date: 4.SEP.2024 19:50:52

Stop 30 MHz

RBW 1 WHz varker 1 [T1 1
VBl 3 Wz 29,31 dBm
Ref 40 dBm Att 20 dB SWT 85 ms 1.918350000 C
40 Offget 3142 dB
L]
[
w
1 13 don
.
60
Start 1 GHz 100 MHz/

ProjectNo. :2403V21999E-RF  Tester:Carl Xue
Date: 4.SEP.2024 21:

21

Stop 2 GHz
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Report No.: 2403V21999E-RF-00B

Low Power Only:

Please refer to the following plots.

® RBW 1 kHz Marker 1 [T1 ]
VB 3 kHz 40.21 dBm

Ref 40 dBm Att 20 dB SWT 145 ms 9.204450000 kHz

40 Offfet 31]2 dB

D1 -13 ¢Bm

T W b gl A s

]

Start 9 kHz 14.1 kHz/

ProjectNo. :2403V21999E-RF  Tester:Carl Xue
Date: 4.SEP.2024 19:43:20

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -33.14 dem

Ref 40 dBm Att 20 dB SWT 100 ms

Stop 150 kHz

483.766000000 MHz

40 Offfet 31]2 dB

[vaxi]

1| -13 ¢Bm

Start 30 MHz 97 WHz/ Stop 1 GHz

ProjectNo. :2403V21999E-RF  Tester:Carl Xue
Date: 4.SEP.2024 21:08:11

156.375 MHz

RBW 10 kHz Marker 1 [T1 ]
VBW 30 kHz 36.09 dBi
Ref 40 dBm Att 20 dB SWT 300 ms 178.357500000 kHz
40 Offfet 31]2 dB
D1 -13 ¢Bm
F--50°
-60
Start 150 kHz 2.985 MHz/ Stop 30 MHz
ProjectNo. :2403V21999E-RF  Tester:Carl Xue
Date: 4.SEP.2024 19:52:05
RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz -29.16 dem
Ref 40 dBm Att 20 dB SWT 85 ms 1.827650000 GHz

40 Offfet 31]2 dB

[~

D1 -13 ¢Bm

Start 1 GHz 100 MHz/

Projectho. :2403V21999E-RF  Tester:Carl Xue
Date: 4.SEP.2024 21:18:17

Stop 2 GHz
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China Certification ICT Co., Ltd (Dongguan) Report No.: 2403V21999E-RF-00B

156.650 MHz

® REBW 1 KkHz Varker 1 [T1 ] ® RBW 10 kHz Varker 1 [T1 ]
VB 3 kiz 40.89 dem VBW 30 KHz 35.98 dB

Ref 40 dBm Att 20 dB SWT 145 ms 13.307550000 kHz Ref 40 dBm Att 20 dB SWT 300 ms 158.955000000 kHz

40 Offfet 31]2 dB 40 Offfet 31]2 dB

D1 -13 ¢Bm D1 -13 ¢Bm

WAL
kLl VTP TR TR ELTY. % PT N PRSI fel g

L. F-s0
-60 -60
start 9 kHz 14.1 kHz/ Stop 150 khz Start 150 kHz 2.985 MHz/ Stop 30 MHz
ProjectNo. :2403V21999E-RF  Tester:Carl Xue ProjectNo. :2403V21999E-RF  Tester:Carl Xue
Date: 4.SEP.2024 19:44:32 Date: 4.SEP.2024 19:53:28
® RBW 100 kHz Marker 1 ® RBW 1 NMHz Marker 1 [T1 ]
VBW 300 kHz 33.19 dBm VBW 3 MHZ 29.35 dBy
Ref 40 dBm Att 20 dB SWT 100 ms 307.711000000 MHz Ref 40 dBm Att 20 dB SWT 85 ms 1.964000000 GHz
20 Offyet 31]2 dB 20 Offyet 31]2 dB
LAl LAl
- p1| -13 ¢Bm - D1 -13 ¢Bm
1
-60 -60
Start 30 MHz 97 WHz/ Stop 1 GHz Start 1 GHz 100 MHz/ Stop 2 GHz
ProjectNo. :2403V21999E-RF  Tester:Carl Xue ProjectNo. :2403V21999E-RF  Tester:Carl Xue
Date: 4.SEP.2024 21:09:55 Date: 4.SEP.2024 21:19:30
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® RBW 1 kHz
VBW 3 kHz

Ref 40 dBm Att 20 dB SWT 145 ms

156.850 MHz

varker 1 [T1 1 S?’ RBW 10 kHz Marker 1 [T1 ]
-40.44 dBm VBW 30 kHz .38 dBn

18.771300000 kHz Ref 40 dBm Att 20 dB SWT 300 ms 196267500000 kHz

40 Offfet 31]2 dB

40 Offfet 31]2 dB

[vaxi]

]

D1 -13 ¢Bm

D1 -13 ¢Bm

Start 9 kHz 14.1 kHz/

ProjectNo. :2403V21999E-RF  Tester:Carl Xue
Date: 4.SEP.2024 19:45:24

® RBI 100 KHz
VBW 300 kHz

Stop 150 khz Start 150 kHz 2.985 MHz/ Stop 30 MHz

ProjectNo. :2403V21999E-RF  Tester:Carl Xue
Date: 4.SEP.2024 19:54:23

Ref 40 dBm Att 20 dB SWT 100 ms Ref 40 dBm Att 20 dB SWT 85 ms 1.926850000 G
a0 Offfet 31]2 dB a0 Offfet 31]2 dB
(Al (Al
[vaxi] [vaxi]
L L
01| -13 ¢Bm D1 -13 ¢Bm
1
= <30
60 -60
Start 30 MHz 97 MHz/ Stop 1 GHz start 1 GHz 100 MHz/ Stop 2 GHz

ProjectNo. :2403V21999E-RF  Tester:Carl Xue
Date: 4.SEP.2024 21:10:48

ProjectNo. :2403V21999E-RF  Tester:Carl Xue
Date: 4.SEP.2024 21:20:21

Page 35 of 46
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® RBW 1 kHz Marker 1 [T1 ] ® RBW 10 kHz
VBW 3 Kz -40.89 dBnm VBW 30 kHz

Ref 40 dBn Att 20 a8 ST 145 ms Ref 40 dBn Att 20 a8 ST 300 ms
40 Offget 3142 dB 40 Offget 3142 dB
(Al (Al
[iaxi] [iaxi]
e e
51 13 Jen 1 13 B
]
AT oMyl
M) T el

Sy

-60
Start 9 kHz 14.1 kHz/ Stop 150 khHz Start 150 kHz 2.985 MHz/ Stop 30 MHz
ProjectNo. :2403V21999E-RF  Tester:Carl Xue ProjectNo. :2403V21999E-RF  Tester:Carl Xue
Date: 4.SEP.2024 19:46:42 Date: 4.SEP.2024 19:56:33
® RBW 100 kHz @ RBW 1 MHz Marker 1 [T1 ]
VBW 300 kHz VBW 3 MHz -20.51 d
Ref 40 dBm Att 20 dB SWT 100 ms Ref 40 dBm Att 20 dB ST 85 ms 1.835700000 G
40 Offfet 31]2 dB 40 Offfet 31]2 dB
(Al (Al
[vaxi] [vaxi]
i i
- 01| -13 dBm - 1 -13 ¢Bm
1
L. L a0 L4
v
-60 -60
Start 30 MHz 97 WHz/ Stop 1 GHz Start 1 GHz 100 MHz/ Stop 2 GHz
ProjectNo. :2403V21999E-RF  Tester:Carl Xue ProjectNo. :2403V21999E-RF  Tester:Carl Xue
Date: 4.SEP.2024 21:12:01 Date: 4.SEP.2024 21:24:48
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4.5 Suppression of Interference Aboard Ships

Serial Number: 20N6-2 Test Date: 2024/9/12
Test Site: RF Test Mode: Transmitting
Tester: Carl Xue Test Result: Pass

Environmental Conditions:

) Relative .
Temperatuore. 26.6 Humidity: 47 ATM Pressure: 100.2
(0) A (kPa)
Test Equipment List and Details:
.. Serial Calibration Calibration Due
Manufacturer Description Model Number Date Date
R&S Spectrum FSU26 100147 2024/04/01 2025/03/31
Analyzer
castsheep [ oasial DW-SMA-JK-18G 21060301 Each time N/A
ttenuator
YINSAIGE Coaxial Cable SS402 SJ0100001 Each time N/A
Weinschel Coaxial 53-20-34 LN751 Each time N/A
Attenuator
RF
HP Communications 8920A 3438A05209 2024/04/01 2025/03/31
Test Set

* Statement of Traceability: China Certification ICT Co., Ltd (Dongguan) attests that all calibrations have been
performed, traceable to National Primary Standards and International System of Units (SI).
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Report No.:

2403V21999E-RF-00B

Please refer to following plots (worst case).
156.700 MHz-High Power Level

®

RBW 1 kHz Marker 1 [T1 ]
VBW 3 kHz -30.64 dBm
Ref 40 dBm Att 30 dB SWT 145 ms 29.607150000 kHz
40 Offget 3142 dB
dwir cueb pads
(Al
‘
o
)
htteaad | TR S W . o
s A b,
L TP il
60

Start 9 kHz

14.1 kHz/

Projectho. :2403V21999E-RF  Tester:Carl Xue
Date: 12.SEP.2024 21:28:25

®

Ref 40 dBm

Att

30 dB

RBW 100 kHz
VBW 300 kHz
SWT 100 ms

Stop 150 khz

Marker 1 [T1

40 Offfet 31]2 dB

CHEEK  PAgS

Start 30 MHz

97 MHz/

Projectho. :2403V21999E-RF  Tester:Carl Xue

Date: 12.SEP.2024 21:30:23

Stop 1 GHz

/E§ RBW 10 kHz Varker 1 [T1

VBI 30 kHz 25
Ref 40 dem Att 30 dB SWT 300 ms 185.82000
20 offfet 1]z dB

Uit cHebk  pags
.

8§01
=
r
-60
Start 150 kiz 2.985 MHz/ Stop 30 Mz

ProjectNo. :2403V21999E-RF  Tester:Carl Xue
Date: 12.SEP.2024 21:29:36

® RBW 1 MHz
VBW 3 MHz

Marker 1 [T1

Ref 40 dBm Att 30 dB SWT 85 ms
40 Offfet 31]2 dB
Uit cHebk  PAgs
L

80-1

1
L v
-60
Start 1 GHz 100 MHz/ Stop 2 GHz

ProjectNo. :2403V21999E-RF  Tester:Carl Xue
Date: 12.SEP.2024 21:31:57
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Report No.: 2403V21999E-RF-00B

4.6 Spurious Radiated Emissions

Serial Number:
Test Site:
Tester:

Environmental Conditions:

Temperature:

(©)

Test Equipment List and Details:

Manufacturer

Sunol Sciences

R&S
TIMES

MICROWAVE
TIMES
MICROWAVE
XQY
Sonoma
EMCO
MICRO-COAX
Agilent
ETS-Lindgren
R&S
MICRO-COAX

MICRO-COAX
BACL

AH

MICRO-COAX
Agilent

20N6-1 Test Date:
966-2, 966-1 Test Mode:
Roinin Fu, Mack Huang Test Result:
Relative
23.6-24.7 Humidity: = 53-61
(%)
. Serial
Description Model Number
Radiated Emissions Below 1GHz
Antenna JB6 A082520-5
EMI Test ESR3 102724
Receiver
. LMR-600-
Coaxial Cable UltraFlex C-0100-03
. LMR-600-
Coaxial Cable UltraFlex C-0370-01
XQY-
Coaxial Cable CMR400UF-NJ- 24056379
NJ-7M
Amplifier 310N 186165
Adjustable
Dipole Antenna 3121C 9109-756
. UFA210B-0-
Coaxial Cable 0720-300300 99G1448
Signal Generator E8247C MY43321352
Radiated Emissions Above 1GHz
Horn Antenna 3115 9912-5985
Spectrum FSV40 101591
Analyzer
. UFA210A-1-1200-
Coaxial Cable 70U300 217423-008
. UFA210A-1-2362-
Coaxial Cable 300300 235780-001
Preamplifier 1313-A20M18G 4032311
Double Ridge
Guide Horn SAS-571 1396
Antenna
. UFA210B-0-0720-
Coaxial Cable 300300 99G1448
Signal Generator E8247C MY43321352

2024/8/5~2024/8/6

Transmitting
Pass

ATM Pressure:
(kPa)

Calibration
Date

2023/12/01
2024/02/29

2023/12/04

2023/12/04

2024/06/11

2023/12/04
N/A

2024/07/15
2023/11/17
2023/12/06
2024/04/01
2024/01/15

2024/01/15
2024/04/01

2021/10/18

2024/07/15
2023/11/17

100.5-100.7

Calibration Due
Date

2026/11/30
2025/02/28

2024/12/03

2024/12/03

2025/06/10

2024/12/03
N/A

2025/07/14
2024/11/16
2026/12/05
2025/03/31
2025/01/14

2025/01/14
2025/03/31

2024/10/17

2025/07/14
2024/11/16

* Statement of Traceability: China Certification ICT Co., Ltd (Dongguan) attests that all calibrations have been
performed, traceable to National Primary Standards and International System of Units (SI).

Test Data:

After pre-scan in the X, Y and Z axes of orientation, the worst case is below:
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Report No.: 2403V21999E-RF-00B

General:

Test performed at high power level:

30 MHz - 2 GHz:

Substituted Method

Frequency Polar E‘;;ﬂ;’:g Substituted | Antenna | Cable AbLSngejlt ¢ Limit Margin
(MH2) HN) | dBpuv) Level Gain | Loss | (qgm) (dBm) (dB)
(dBm) (dBd/dBi) | (dB)

FM 25 kHz, Frequency: 156.050 MHz
312.100 H 29.07 -50.14 0.00 0.34 -50.48 -13.00 37.48
312.100 \% 26.72 -50.60 0.00 0.34 -50.94 -13.00 37.94
468.150 H 20.79 -55.69 0.00 0.43 -56.12 -13.00 43.12
468.150 A% 24.24 -48.60 0.00 0.43 -49.03 -13.00 36.03
624.200 H 21.82 -51.91 0.00 0.48 -52.39 -13.00 39.39
624.200 v 33.68 -37.61 0.00 0.48 -38.09 -13.00 25.09
780.250 H 27.60 -44.10 0.00 0.54 -44.64 -13.00 31.64
780.250 \% 24.83 -43.34 0.00 0.54 -43.88 -13.00 30.88
936.300 H 24.19 -43.69 0.00 0.65 -44.34 -13.00 31.34
936.300 A% 26.09 -39.33 0.00 0.65 -39.98 -13.00 26.98
1092.350 H 53.22 -49.01 7.36 0.67 -42.32 -13.00 29.32
1092.350 v 54.78 -47.92 7.36 0.67 -41.23 -13.00 28.23
1248.400 H 54.07 -48.80 7.80 0.68 -41.68 -13.00 28.68
1248.400 \% 58.31 -45.16 7.80 0.68 -38.04 -13.00 25.04
1404.450 H 58.98 -44 .81 8.23 0.71 -37.29 -13.00 24.29
1404.450 \Y 51.56 -52.27 8.23 0.71 -44.75 -13.00 31.75
1560.500 H 49.48 -54.59 8.57 0.80 -46.82 -13.00 33.82
1560.500 v 49.78 -54.35 8.57 0.80 -46.58 -13.00 33.58
FM 25 kHz, Frequency: 156.700 MHz
313.400 H 39.89 -39.30 0.00 0.34 -39.64 -13.00 26.64
313.400 v 45.32 -31.97 0.00 0.34 -32.31 -13.00 19.31
470.100 H 44.83 -31.61 0.00 0.43 -32.04 -13.00 19.04
470.100 \% 25.94 -46.83 0.00 0.43 -47.26 -13.00 34.26
626.800 H 21.35 -52.37 0.00 0.48 -52.85 -13.00 39.85
626.800 A% 31.43 -39.81 0.00 0.48 -40.29 -13.00 27.29
783.500 H 24.80 -46.83 0.00 0.55 -47.38 -13.00 34.38
783.500 v 26.92 -41.18 0.00 0.55 -41.73 -13.00 28.73
940.200 H 23.76 -44.03 0.00 0.64 -44.67 -13.00 31.67
940.200 \% 24.08 -41.26 0.00 0.64 -41.90 -13.00 28.90
1096.900 H 53.39 -48.76 7.37 0.67 -42.06 -13.00 29.06
1096.900 \Y 55.97 -46.66 7.37 0.67 -39.96 -13.00 26.96
1253.600 H 51.28 -51.55 7.81 0.68 -44.42 -13.00 31.42
1253.600 v 57.84 -45.58 7.81 0.68 -38.45 -13.00 25.45
1410.300 H 50.75 -53.02 8.25 0.72 -45.49 -13.00 32.49
1410.300 \% 53.84 -49.97 8.25 0.72 -42.44 -13.00 29.44
1567.000 H 47.94 -56.20 8.58 0.80 -48.42 -13.00 35.42
1567.000 A% 51.47 -52.73 8.58 0.80 -44.95 -13.00 31.95
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. Substituted Method
Frequency Polar Ei;%';’: 5 Substituted Antenna Cable AtIJ_s;)ngt € Limit Margin
(MHz) (HV) (dBuV) Level Gain | Loss | (gpm) (dBm) (dB)
(dBm) (dBd/dBi) | (dB)
FM 25 kHz, Frequency: 157.425 MHz

314.850 H 30.48 -48.69 0.00 0.34 -49.03 -13.00 36.03
314.850 v 27.95 -49.31 0.00 0.34 -49.65 -13.00 36.65
472.275 H 21.23 -55.17 0.00 0.43 -55.60 -13.00 42.60
472.275 \% 25.03 -47.65 0.00 0.43 -48.08 -13.00 35.08
629.700 H 22.35 -51.35 0.00 0.48 -51.83 -13.00 38.83
629.700 v 32.75 -38.44 0.00 0.48 -38.92 -13.00 25.92
787.125 H 26.61 -44.95 0.00 0.58 -45.53 -13.00 32.53
787.125 v 21.73 -46.29 0.00 0.58 -46.87 -13.00 33.87
944.550 H 22.53 -45.15 0.00 0.60 -45.75 -13.00 32.75
944.550 \% 26.45 -38.81 0.00 0.60 -39.41 -13.00 26.41
1101.975 H 51.64 -50.47 7.39 0.67 -43.75 -13.00 30.75
1101.975 v 55.48 -47.13 7.39 0.67 -40.41 -13.00 27.41
1259.400 H 50.21 -52.58 7.83 0.68 -45.43 -13.00 32.43
1259.400 v 56.35 -47.01 7.83 0.68 -39.86 -13.00 26.86
1416.825 H 49.05 -54.69 8.27 0.72 -47.14 -13.00 34.14
1416.825 \'% 54.84 -48.95 8.27 0.72 -41.40 -13.00 28.40
1574.250 H 45.49 -58.73 8.59 0.81 -50.95 -13.00 37.95
1574.250 v 51.27 -53.00 8.59 0.81 -45.22 -13.00 32.22
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Low Power Only:

. Substituted Method
Frequency Polar E‘;;ﬂ;’:g Substituted | Antenna | Cable AbLSngejlt ¢ Limit Margin
(MH2) HV) | dBuv) Level Gain | Loss | (qgm) (dBm) (dB)
(dBm) (dBd/dBi) | (dB)
FM 25 kHz, Frequency: 156.850 MHz

313.700 H 30.48 -48.71 0.00 0.34 -49.05 -13.00 36.05
313.700 \% 27.95 -49.33 0.00 0.34 -49.67 -13.00 36.67
470.550 H 21.23 -55.20 0.00 0.43 -55.63 -13.00 42.63
470.550 A% 25.03 -47.72 0.00 0.43 -48.15 -13.00 35.15
627.400 H 22.35 -51.36 0.00 0.48 -51.84 -13.00 38.84
627.400 v 32.75 -38.48 0.00 0.48 -38.96 -13.00 25.96
784.250 H 26.61 -45.01 0.00 0.56 -45.57 -13.00 32.57
784.250 \% 21.73 -46.35 0.00 0.56 -46.91 -13.00 33.91
941.100 H 22.53 -45.23 0.00 0.63 -45.86 -13.00 32.86
941.100 A% 26.45 -38.87 0.00 0.63 -39.50 -13.00 26.50
1097.950 H 51.64 -50.49 7.37 0.67 -43.79 -13.00 30.79
1097.950 v 55.48 -47.13 7.37 0.67 -40.43 -13.00 27.43
1254.800 H 50.21 -52.61 7.81 0.68 -45.48 -13.00 32.48
1254.800 \% 56.35 -47.06 7.81 0.68 -39.93 -13.00 26.93
1411.650 H 49.05 -54.71 8.25 0.72 -47.18 -13.00 34.18
1411.650 \Y 54.84 -48.97 8.25 0.72 -41.44 -13.00 28.44
1568.500 H 45.49 -58.67 8.58 0.80 -50.89 -13.00 37.89
1568.500 v 51.27 -52.94 8.58 0.80 -45.16 -13.00 32.16

Note 1:The unit of antenna gain is dBd for frequency below 1GHz and is dBi for frequency above 1GHz.
Note 2:

Absolute Level = Substituted Level - Cable loss + Antenna Gain

Margin = Limit- Absolute Level
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4.7 Transmitter Frequency Tolerances

Serial Number: 20N6-2
Test Site: RF
Tester: Carl Xue

Environmental Conditions:

Temperature:

. 26.5-26.6
(©)

Test Equipment List and Details:

Manufacturer Description
Spectrum
R&S Analyzer
YINSAIGE Coaxial Cable
eastshee Coaxial
P Attenuator
. Coaxial
Weinschel Attenuator
TEMP&HUMI
BACL Test Chamber
UNI-T Multimeter
GWINSTEK DC Power
Supply

Test Date:
Test Mode:
Test Result:
Relative
Humidity: 47-61
(%)
Serial
Medel Number
FSU26 100147
SS402 SJ0100001
2W-SMA-JK-18G 21060301
53-20-34 LN751
BTH-150-40 30174
UT39A+ C210582554
SPS3610 D33251

2024/8/24-2024/9/12

Transmitting
Pass
ATM Pressure:
(kPa) 99.9-100.2
Calibration Calibration Due
Date Date
2024/04/01 2025/03/31
Each time N/A
Each time N/A
Each time N/A
2024/04/01 2025/03/31
2024/01/23 2025/01/22
N/A N/A

* Statement of Traceability: China Certification ICT Co., Ltd (Dongguan) attests that all calibrations have been
performed, traceable to National Primary Standards and International System of Units (SI).
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Test Data:
General:
FM,25kHz, Reference Frequency: 156.700MHz,Limit: +£10.0 ppm
. Measured
Temperature Voltage Supplied ETp— Frequency Error
() (Voc) (MHz) (ppm)
-30 156.6998596 -0.90
-20 156.6998482 -0.97
-10 156.6998375 -1.04
0 156.6998283 -1.10
10 6.0 156.6998184 -1.16
20 156.6998077 -1.23
30 156.6997989 -1.28
40 156.6997878 -1.35
50 156.6997781 -1.42
20 5.1 156.6998235 -1.13
20 6.9 156.6997906 -1.34

Low Power Only:

FM,25kHz, Reference Frequency: 156.850MHz, Limit: £10.0 ppm

Temperature Voltage Supplied II:\? EZZL;:S;I/ Frequency Error
() (Voc) (MHz) (ppm)
-30 156.8498565 -0.91
-20 156.8498479 -0.97
-10 156.8498364 -1.04

0 156.8498273 -1.10
10 6.0 156.8498168 -1.17
20 156.8498077 -1.23
30 156.8497963 -1.30
40 156.8497871 -1.36
50 156.8497772 -1.42
20 5.1 156.8498249 -1.12
20 6.9 156.8497935 -1.32
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5. EUT PHOTOGRAPHS

Please refer to the attachment 2403V21999E-RF-EXP EUT EXTERNAL PHOTOGRAPHS and
2403V21999E-RF-INP EUT INTERNAL PHOTOGRAPHS
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6. TEST SETUP PHOTOGRAPHS

Please refer to the attachment 2403V21999E-RF-00B-TSP TEST SETUP PHOTOGRAPHS.

xxxkx END OF REPORT *#%x
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